1/8 OFF ROAD
WORLD CHAMPION
1990-91 ‘

1/8 SCALE
4WD GAS POWER BUGGY

S TPOIR

1/8 T —ILAWDHAINT—/NE—"ZHILK"

oL A—F7ENLTONE U F 7R EIRADv 7S @5hoft Drive 4WD system which transmit the motion to front and

4 WD AF LTT rear differential through center diff.
e FSAHY—ELR IO Y¥FT # Plonetary gear type frontrear differential.
 ZSABEO R AVEGHRAT L P—b # Suspension arm wilhl the longest span i.n shis class.
SR AR B L IO M Rt tea ® Front suspension which adopted king pin angle.

#® Aere dish wheel & low profile pin spike tire,
® Twin serve saver system.
® Fueltank with idecl function.

8 Z7OF tvisahd —REA =Y A7 R 8 D7t
PRSP RT D

o IEAR AN LB A R o A ®Rear tension plate.
o Tl T =} ® Light weight polycarbonate body.
o BEHEY DR PR VS FILETF @ Light weight mini bumper which is situated between both of the
O — AT AR RN D R B e S front tires.
& FE— ATy LT IBE R ® Batl bearings included.
® Tosh— L PR .Ma;ilfoid includec{i. ded]
= . ® Muffler not include
" TT5— (FLERA)

N . @21 closs engine {nat included)
8217 F AL (IR A) ® Stone guard [nat included}

o X b= {BIEREN) ® 2 channel radio (not included)
& 2 Frrean?oE (EERAY

RiREHEE/ INSTRUCTION MANUAL

MUGEN | Mugen Engineering Co. Ltd.
i 1395 TAKANE.CHO FUNABASHIL. CHIBA 274, JAPAN

ADIC CONTROL ELECTRIC RACING OFFROADER | TEL:O474-30-14663 FAX:0474.30-1665

[

.LW’T

+
H

- bl —y

H

el

L) |

BN

4

— v

i

PLTTPPs




($ESIORID)
+ o FLSHCHEGDHD

HEVROOEIC, RIBEEIIBRORNT SR TS, AUIICRRRERR
FTRCBAT, %o FAEEERN L THSRATALERNULDTCEYET,

T U UEREI L ET B O

Items required to complete kit

43 fiite

77—

Muffler
(&3

TMEMR -~ » h PR
Ni-Cd battery
for receiver

2Fp R NTIR
2 channel radio

21 class engine & air cleaner

Battery for
ptug heat

TIEHe—|
plug heat

AP

Confirm parts and read through instructions before assembling.

Items required when
starting engine

FITE— RISy T~

* o MUY ETZTESE
Tools required for assembly

FEL T (Fa FCASTLED)
Hexagonal Wrenches ! 1.5m/m

(included in

2m/m
this kit)
2.5m/m
RAyr—& BRIy T U — e —
Battery for = ] I )}
start BDRTA 23— ) SE————

Phillips type
screw driver(3)

BUARF
needle nose pliers

[T

Ky & A F (5 5mms 1 Tmm)
box wrench(5.5nm/17om)

=
] i b}
L—

PAY
scissors

eI
3

Aw¥—  hobby knife

= I
I@Fs-{”_x hmj .'I
hillips type (]
screw driver(L) :|: 1 2 R
epoxy glue silicone

o]

YR grease

+EEL T ;

fuel filter

oDz a— I INOHLE
HIEMERERORC 2 F % ON
2L, BB Y LERRE
b, BERRA v FEERR
Ay FOEIZOFFIZLT, $—H
A-a—rFAEHLTHEEET,

#METOHA—-H—DBHAELE L
=L,

Neutral setting of radio
Radio must be set at neutral pesition
before installing in the kit.
Sequence to set neutral :
1) Turn on transmitter.
2} Turn on rceceiver.
3) Set transmitter trims in
center position.
4) Turn off receiver.
5) Turn off transmitter.

Note: Carefully read instruction manual of
your 2 channel radio befeore using.

BRI

recelver

AV bO—bRF Y
control sticks

battery for

3 b O Gt
controller servo

R wF §¢’:{’E.‘8i .
switch recelver

ARFTY T

steering servo

2T/ Dy iy —RDHRA

Q]mmmmwmx.atapp
screw
(ﬁmmmm“““‘“’"

Em—lbFtf
WE T — vinyl tape cross wrench
fuel pump fuel pliers (Bmm/10mm combination)
Explanations on screw/washer etc. 1 2X5X1.5
M3IXS5FuEwTER i Bowy—
M3X5tapping [}EEMHEEIWSX14¢fw7ER 'Hmﬂmm M4XT12ER ]ZXSXLS
screw M3X14cap screw MdX12screw iron
p - washer
M3IXBF 9 EVFER M3X20FruTEX MAX16ER :
vexsrasatys [ e ( uaxioER
serew serew :¢EU'/?
M3X12&yEvTER M3X22FruTER M5 %1 4AAA b $E-ring
M3xX12tapping munmnununw MMMSXHMX_
5crew screw bolt
M3IX 1 d4Fa EWHEZR H M3x24F+uTER .
otk tied MM Msx24cap M2Fy b BeEYY
M tapping @2 G¢E-ring
s,crew Screw MZnut
PR M3 X6+ ER ¥ M3F+4ovFu b
»® - t/
M3 lsg’t/?ﬁ; EMME M3xEflat cap () Minylon nut
screw o
MeX16M¥ v EVTER MEFAfTwFy b
M3IX12EZR Mexi6flat O Mdnylon nut 9EUVY
M3X12secrew tapping screw s 9¢E—ring
MaAXT1 8% 2 ETER 3¢ Tuy—
M3X18screw (ﬁmwmmb MAdX1Gtapping (:::) Jewasher
SCrew
M3x bz MAXT 259 EVTER 3@RTUVT T s p— ImmA ERT
M3XI0 screw MiXi2tapping 3¢spring washer (m Immset
M2 BXEFroTER . screw PP screw
M2 B X8 ; b p—
cap screw MAX1 68y EVTER (:) Zowasher iiD] AmmA ER T
MBXBFyyTER MéxlBtapping dmmset
M3X6cap screw screw screw
i B.IX1IX1Tuyirp— .
M3IX 1 2Fy o FER MAX10ER 6.3%X12X1washer Hum 5mmA{ EBRZ
M3X12cap screw Me4X10screw Smmset
: sScrew




7oxhuo—7—A R(D5 &)
'front lower arm: R

M3X1 2%+ 9 7R 2—(03 &)
'M3x12 cap screw &'JJ/«\-—(OB gy -

0w Nt iron. washer {(Bag-03)
FRTEV03 %)
. king pinm
' (Bag-03)

. 2.5m 7L UE—(L5)
2. 5m/m hexagonal wrench

e 5y mehijmaﬁ)
3 j ﬁ} (R-; lower cup(R)
{Bag-03).: i :

7d§hﬂv+?¢A®5§)

front lower:arm (Bag-03) . . JHa : R Ry B | e
27— b OO @&V IE VO — 1 B+ yEvomtit—2 @ o ORUT— 3

(%iﬁﬁﬁémk\%%mmEE%MQLTMbﬁi 7ay bO—7—AILTFLET o ie—, M3X1 2F+ 9ROV a—EHTyPy— 00 FUFEVESTFAVFEETEREL

EIRSOTT S0 M3X1 2FpoaFRPU1—5lLET, —Ho FRICGALFVITEVEERLET, ®*¥V0vy  2.5m 7L rF—THDOTET,
SREERLTTELY

(D Confirmation of sus arm R&L @ Fixing king pin -1 @ Fixing king pin - 2 @ Fixing king pin - 3

before starting job, confirm Insert M3x12 cap screw into Fix iron washer & lower cup arm Hold king pin with needle

every parts: R and L. washer and through lower arm. and king pin onto M3x12 cap screw. nose pliers and fix it
*apply screw lodk liquid. 2.5m/m Hexagonal wrench.

G rud— Y M3X: 28w EVER(I )
C—’J‘:/_:?'(OS E29) BN M3x12 tapp'ng screw: i

(Bag-03) .\

“upright R (Bify R ' ar
®7 v T34 FOEHHF— 1 ®F w754 FOWF— 2 Q7w T34 +OFF— 3 .?;774b®ﬂﬁﬁ 4®7uzb§/N~Z74®mﬁﬁ

Ja b oTSA4 FEFUTEYEMLE X6 T Fou =0y SOMMESIT Ful—hyTEF 9 R—F—4LD Ty i N—y TOHICC~ U7D/h#?fibxhy/ﬂ—zr4%mﬁﬁi?o
szgun—rmﬁﬁiﬁg FUHEVLT 0wt —hy TER HADETANET, VI EROALET, CREIDA EXDEA LR V0w THEERL. B
BOBEFTET v 751 FOBEHERYET i THHFTFELY, )

OTEELTEELY ) ) .

® Fixing to upright - 1 ® Fixing to upright - 2 (P Fixing to upright - 3 ® Fixing to @ Fixing front damper stay

Fix king pin to upright with Cover king pin with upper Insert upper cup into upright - 4 Fix damper stay to front gear box.
M2.6x6 cap screw. cups matching +- tight inlet on upper arm. (Take off set screw as shown with

Insert C-ring
into upper cup
slit.

Note: Be careful not to tighten together.
too much, as king ping not moving
smoothly.

arrow, apply screw lock liguid and
screw in again)




“"7/'\'7 }~(03 131)

@N—7%+7 NI
N—TUe I NEFIIN Ve T rEN TV 31
FOFICEHTARE TS,

Fixing half shaft
Insert half shaft along the slit
located axle shaft and cup joint

7OV M RT—ADTYHS 1

DU—J+7b(ﬁ*J)

-

; TJAWJ?jme&y
'uppgr shaft:

'idwéf.shaft
Coo RS (normal Y
JORT fronti U {Bag-07)

‘lower shaft ™
(reverse):
(Bag-0T) -

BHOY v 7 MEERLTHR7—LZBHITE S,

(» Mounting front sus arm 1

Fix sus arm with shafts as shown
in photo.

DU—J??F(E*A
(07:2)

7o bkEr—if
front gear box

@70 bR 7 AORAHT— 2

7oy bFEr—Rey 7 2AOBEOMEILT v/ i—
TJhéEoo—L e 7 MERALTOY P N—T— A
Eno—7—LEEELEY, (Fovitao—7—
A {R) OWFHHE, BABLEOR, Urno—7—
A (L) O&AFRDOOT—2 7 FEERLET,

{» Mounting front sus arm - 2

As shown in photo, get through upper shafts

t lower shafts and fix front upper arms &k
lower arms. Note: When fixing front lower
arm(R), use lower shafts (reverse) to prevent
from loosening.(reverse) for front

4 RS —FHTEIER A —t—(0 55
castor angle adJustlng
. spacers

®7anﬁX?—A®mﬁu—3
Fy 2y -AEBIAA—G—FTOY T 9/ $—F—
LRHRICIINAAE T,

{3 Mounting front sus arm - 3
Insert castor angle adjusting

spacers on both ends of front
upper arms.

_servo:saver's
@y —ftz A 78— — 1

Y—REA1—2 v 7 FART—REA—B, ¥—
REAH—ACHLET,

Assembling servo saver - 1
Put servo saver shaft A through
servo saver B and servo saver A.

”:¢t4:—z70/

#—mt4ﬁ—z7017%kn27UJd7/+z
S—ERUAKRET,

{3 Assembling servo saver
Insert servo saver spring and
screw spring adjuster.

2

t@th;ﬂ%t'flﬂ—gaﬁag
$—R oA N~ DAAERRUTFAL,

(® Servo saver — completed photo
Confirm right & left of servo
saver.

Qevy—aRsF 4009 FORFH—1
YRt A 15— AU 2 T R LG E T,
(FFoawi—yDAD—-26RVy—aRIT 4
»aay FERHTSAR, $EFD~OE TOE
%E’ﬁ?ﬁé[t‘o )

@) Fixing center connecting rod- 1
Fix link ball to servo saver A.
(When using option parts; AD-26,
use center connecting rod and

work on @~ @)




H—ifitr A /i—L 4 7 FB(08 52)

TOVRF o S—FL— 10 E)H M3 X1 2ER(0 %)
- servo saver 'shaft B (Ba

front upper plate M3x12 screw
(Bag-10) {Bag-10)

L d3XS Immiy 7L
ball 1link S ¢ 3x51 shaft

E

@y —akb 5 o0y KORT— 2 @b s—aksr 1 oh Oy KORET—3 @Rl 1T 3 @70 b7 91— L— FOTYHF — 1

A U SiCg 3XE Immirey T bET Imm B —ORIF 4 0Ty BFES—REAf—A Y—KEA 1 —[—REA/—L+ 7 FBEMLE H—HREA—R. LEFT o i—TL—FMIXT 2
[TEREThUARETD, O Y IR AR E T, ERS EZTEELET,
Fixing center connecting shaft-2 ({9Fixing center connecting ¢0 Assembling servo saver - 3 @ Mounting front upper plate - 1
Screw ball link S with 3x51m/m shaft -3 Put servo saver shaft B through Fix servo saver R L to upper plate
shaft to the length; 79m/m over all. Insert center connecting rod servo saver. with M3x12 screw.

into 1link ball of servo

saver A.

M3 X128y EVTERI0 &)
M3x12tapp1ng screv
(Baglﬂ]

2m7v/$—(L§)
2m/m hexagonal wrench

. (Bas~L)
C : - g & TN ‘center{dint r

@70 b7 yri—FL— b O — @ —OE __ @uovibesya R B A~ F OIS i _

7avbErHe I AUIMIXT 250 EVY o0 PRy S AIMA X1 05w EVTEXT oy — r?EmaxamnyzH~¥v%mUO

EXTRBRELET, (£33 V= o 357, (RVoyIZREER LET)
#HHTEBRE AN -FrEiRT SREIBYET
DOTEELTTFE0Y

@ Mounting front upper @ Fixing bumper @ Front section completed view S? Mounting sp:r geai dier

plate - 2 Fix to front gear box with Mix10 %thsﬁgngiiZt Zace:ci:w it
Fix to front gear box with tapping screw. . . . . P g k
M3x12 tapping‘screu. Note: Be careful not to break spur

gear by tightening harder
than required.




M3X8&#wEXYSER
¢ M3%x18 tapping screw

'J/ﬁ"j

CTU=FF4RI(13R)
. brake disk {Bag-13)

] /tfz f-wf-—
bearing stopper:

Bt v 8 — 57 ORI — 1 O h —F 7 O —2  Bev-Fo0mH—3 Bty —F TOWUTH—A

B —FISUFEYL, 21X 2XERT UrFpHy I RIS NFYDT A bwi-EMIX8F v EVTER Tr—FF 4RIV -F7HAL Y PETHy
U, RFYDHR by -ERUSLET, ANULERL, 21 X1 2XEXRFULY, XTUY HELES Z2ONNFTLEANGDS, 21X 172XEA
TZ by R—ORICANES, 7Y D AICBOAH TS
(REIDA EXTERL, FV0 v SRR, RN & H —FTAOFTHMSEIE
BERODOHTTFELY ) ERFTALELGAIBYETOTERLTFE
@ Fixing center diff. - 1 @ Fixing center diff. - 2 @ Fixing center diff. -3 @ Fixing center diffb ‘e disk
Take off bevel gear L, 21xi2x5  Insert bevel gear L, 21xi2x5  Fix bearing stopper witn Wx U SLer 1T, throuh brae diox
bearing & bearing stopper from bearing & bearing stopper. . tapping screw. putting in bevel gear(L) of rear gear hox.
center diff. (gi§2w0f§ Sft :crew ?S ihi?nuig Note: Be sure to match bevel gear(L)
& tigﬁtegpi{. ;gg?;) oc * with gear within center diff.

3 X 188 EVZER(1I 8

TAIXTXENTULY
19xTx6 bearing

T?:‘TRR l\(!S %)
: center diff. post

" {Bag-13)

G0 L —FOET— 1 T —FOHIT—2 @?:fu——igxmnﬁﬂj &ty —F TR FOTHT
Fo—FNIBUTCTU—F1y FERYDFET TL—FR boi—~CT—hatlil, TUv—F74RIETL—33y FORMICANMSE X BV —FIRAPEEUS—FTIOIIXTXE

o PIEDCS W ICRBETT L —F1ty FBEERE  TL—k NI SUHICEOABET, 188y EVTLATREELEY, : N7 Y VY BABET,
ﬁ&)i?}, CRENDA ExUEHL, R¥ oo 7EEERE

- HE #SODOITFSUY )

@ Assembling brake -1 @) Assembling brake - 2 @ Fixing brake 83 Fixing center diff. post
Fix brake pad to brake housing. Insert brake stopper through Insert hrake disk in between brake Insert center diff. post onto
Screw in to the width of n/m. brake cam into brake housing.pads and fix with M3x18 tapping screw. 19x7x6 bearing.

(Take off set screw as shown in arrow,
tighten it again after applying screw
lock liquid )

—f -




M3x1 25’)[2/75:.2(]0 £

M4 X 2&wEVTERD D) :
MEx12 tapping screw (Bag-10)
(LR o W A A VIS N b ):11{ gy

Uy —FIRR bEUFF PRy 7 RIC
MAX1 25y EVTER MIX1 24
wBVTEATIVY 7 o—F— PN
UolrEd,

88 Mounting rear upper plate

diff. post and rear gear box
with MUx12 tapping screw and
M3x12 tapping screw.

®6v7ym—7—A®mﬁ
U7 unl—7—-LIlYPFui—2v K%
87n/m (i3 E TRACASET,

@» Assembling rear upper arm
Fix rear upper plate to center Screw rear upper end onto

rear upper arm until 87m/m.

2(5).(07. 8)

YT TSR
ORGE

crear upright
“shaft(8) (Bag-07)

@YY 27— AOTAHF—1
Uv7 oIS horT L.
FAHBAIEDA, CORZXHNHELAATTFELY,

@ Fixing sus arm
Fix rear upright shaft L and S.
Insert from this direction to
prevent from loosening.

”;x,jja4zb
'cup 301nt

i J\ '7J1—7 f-(03 m) S
“half shaft (Bag- 0315

NPT o TS o7

FUOANLY T
axle shaft

rear uprlght'.
shaft (L) {Bag-0

U Y YR 7 —AOEHF—2

o —7—L%F e 7 ATYHIN-T 2+
ZhE hAyTFVaAb, TERNLYT FOHEIC
ANET,

S. ERIIIET,

- @ Fixing sus arm - 2
Fix rear lower arm to gear box
and insert half shaft in the slit

of axle shaft.

D'j' J+’?l~ GERD) (0T )
lower shaft (reverse screw)(Bag aT)

@Y ¥ 27 — AOIHF—3
BFEDY» 7 FRERALTY R 7—LETAET

@) Fixing sus arm -3
Fix sus arm with shafts as shoun
in photo.

@Uv#z7—AmﬂﬁH—

Uk 2 AV PT o/ 8—F — A,
7—LERHTES, BHALOS. UPnT—7—
A (L) OAERSDoI—~Y e 7 bEERLET,

yog—

@ Fixing sus arm - 4

Fix rear upper arm and rear lower
arm to rear gear box. Use lower
shaft; reverse screw for rear

lower arm{L) only to prevent from
loosening.

M3 X1 02X
M3x10. screw:.

stabi end

'xn&mmtin

@YY RY ES A HF—ORHT—1 Y FRY ES A H—OEHT—2
YuIR—-ibSIEM3 X 1 0 2R VERGAHES, YIR-ILSIKe 6 7NEHR—IN, RFET FE
(FAFavi—IDA—1 §RY VAT ES A ¥— [FiABET,

%gz{#b‘;;’rﬁl;h HUUERFO-~OF TOEEET>T

Tl

Fixing rear stabilizer
Screw in ball 1ink(S); M3x10
screw. (When fixing option parts;
A-1Y4 rear stabilizer, work on

@ ~ 8.

-1 @) Fixing rear stabilizer
Insert ¢ 6 ball,

link ball S.

-2
stabi end into

-5 —



1.5mm 7L sd—
1.5m/m
hexagonal
wrench

“AmmA BRY
_M3x3 set screw

M3IXBHyEVTER
M3x8 tapping. . M3IxX12ER
screw i i Mix12 screw

@YY ES A F— DR —3 BY ¥R BS54~ DI —4 QYo —ORF @YY S 2 VR
BRI ESAF—I—FU PP yi—7—h MIXT12ERES 6 7ILIA—IGALY Y UbEr—Ry P RAMAX T 0T o EVTER
EN—TLy 7 FORIEBLT, M3X8%y O7— 7—ACHYHY, RFEXVFEXSFE T AuA—ERTET,

EVTEXT RATET, SAYF—— (TBL ImmA ERUTEELE
HRAYETAF L, 9p26m &pd0md T

2ERENC A S TWET, Fixi b . .
@ Fixing rear stabilizer -~ 3 @) Fixing rear stabilizer - 4 ‘ ;i;ngrrzzrrezfpeZar box Rear section completed view
Fix with M3x8 tapping screw in- Fix with M3x12 screw to rear lower 1X p E

betwen/ through rear upper arm and arm through¢é alumi ball and fix with MEx10 tapping screw.

half shaft *For stabilizer ¢ 2.6 & with 3m/m set screw stabi end
¢ 3.0, 2 kinds are included. through stabilizer bar.

‘MAX16EX(S &)

- M&X1ESuEVTER(IB )
“MUx16° screw{Bag-18) g :

MUx16 tapping-scre
S (B

@tz y—2 7 PRI pEPHR Y 7 AOBHIF—2
Uy —F 7R b, UrEPRy ¥ RERAFITET
@ Fixing center shaft & rear gear box-2
Fix center diff. and rear gear box.

cap screw, and center diff. post with

: MLUx16 and Mix12 flat cap tapping screw.

vy —i vy 7 FREULEPR Y 2 ORI Fixing center shaft & rear gear box-t
gyf;;’:;jéy;‘u:t:—;’g??;ju VV:B‘Z’SQ; Insert center spring and spacer L in

o #Y—=Faf v SLAR—H— center joint L and spacer S in center
ENERANL, £25—2 ¢ T MERBRSET joint 8, and fix center shaft.

— -

@70 FEPEy 2 ROTT

XA vy—i7ow bFEry 7 2T ED,
Fixing front gear box

Fix front gear box to main
chassis.




F oy Z LT —AHR—N (A%
knuckle arm ball (Bag—A)

“knuckle arm
(Bag=A):

s e . 1 (BHEMERTE) (photot lef

@ 2RO G+ o 2T — DI~ 1 &) @t ¥ NP —LORHSF

® Foy ;)bj’--ix:l”:mlb’id'-y BT —ALIZM3 F A4 ﬂé’&lf@;% L‘CEE—,%E MuUTEY. M3 X1 2% EVvTERTIMHTET,
] ‘/d' o i‘ Tﬁgﬁlji?o

@ Completed View 6 Assembly of knuckle arm: g Assembly of knuckle arm: 6 Mounting knuckle arm:
Install the knuckle arm ball Assemble left and right Mount it with M3 x 12 tapping
to knuckle arm with M3 nylon screw,
nut.

R—aby r (L)AS
ball link(L)(Bag-A)

$3X5 Omntw K (AR
¢ 3X50m/m rod (Bag—A}

T 4 om

6440w FR. LOHEL G&¥ 1w FR. LOWAHT—1 BF4ny FR. LOBEFH—2 By foy FR. LOEHI—3

3¢5 0pntly FIZR=JLY o (L) &7 4mall H—HtzA "—RICANE T, F o ZNT—AICANRE T, K, BUSHCRETY .
RAETRURALET,

%) Assembly of tie rod RL: & Mounting tie rod LR: %) Mounting tie rod LR: &HMounting tie rod LR:
Screw ball link(L) in the ¢3x Insert it in servo saver side. Insert it in servo saver side., Left and right tie rods are
50m/m rod until the length installed.

becomes 74m/m.




(Fid RIAKE)

under view

SRy by 7 FOTMTF—1
ERy b+ 7 MI@g39 9y y—TBlOT—7—
ADQRITEBLET,

) Mounting pivot shaft:
Iinsert pivot shaft into the
hole on lower arm with

¢ 3 washer.

G by 7 hORYGT—2
S UARUFRETRETRLASET,

9 Mounting pivot shaft:
Press it with a pair of pliers.

3 X3 1mmOw K (B8
¢ 3 x 31m/m rod (Bag~B)

m—iby g (L) (ew
ball link{L) {(Bag—B)

|

l 4 8mm i

7 w1 8—F— AR b o I N— DML
A=) 2 (L) @ 3X3 Tmma-y F& 4 Tamlo
LBFETRUAHET,

€9 Assembly of upper arm stopper:
Screw ¢ 3 31m/m rod into the
ball 1link(L) until the length
becomes 48m/m.

67 o 1T —L R by s —DERfHF—1
Ty iN—F—LZR Ry N—FET 9N —F— LD
L. ERw by 7 FICREASET,

@Mounting upper arm stopper:
Insert the upper arm stopper
into the hole on upper arm and
press it into pivot shaft.

. MS}T*{D‘J:"-y 2]
M3 nylon nut (Bag—B)

L s i T K
GD7 w /S —F— A& by N—OE I+ — 2 %igi:i—;jgb
FATTAC S N S A Co bl 3 SSPWA T ; WPy @ZTYHR P w I—
ANMBFAOVF FTEELET, 710V gypl e Tk

Fou FOTEND ¢ 3X 3 1amD w KD,
HEIETHOHET,

Gl
€)Mounting upper arm stopper: GOM2+w bk
Insert stop cover into upper @F i —-CuUvy
arm stopper and hold it with @¥+7hHME
M3 nylon nut. Tighten it until 0P 3 ‘—O Y "9
the rod comes 0.5m/m over the %gg: gfjj 9_'7"7‘

nylon nut. RFvri—t gy

Apply: the thread lock 'liqui

md2 §Tow rF U~ T b

on the
(D spring end
(® £ront spring

@ spring stopper

@ damper end

@ front damper shaft
® piston

(D M2 nut

@& damper C ring

@ shaft guide

d® P3 O-ring

@) front damper case
@ P2 O-ring

(3 damper cap

screw.

ORIV T E (D spring end
@UyraToy (@) rear spring

@A TV T A byt @ spring stopper
@Fsi—x K @ damper end

BYy S wii—L 7 b @ rear damper shaft

BER ® piston

@M2+ o b @ M2 nut

@Y vii—Cy sy damper € ring
@ ey 7 bHAF @ shaft guide
P 3-QuUs 0 P3 O-ring

@V s —ir—~2% () rear damper case
@Pa—-QuUvy @ P9 O-ring
By uri—Fy o  damper cap

@5 21— Ad A VA 1
G b o TEALET,

g Pouring damper oil:
Remove damper cap.

-8 -



: '..5"‘/_’\"_""7"3 Ya (B
. ~damper bush (Bag-B)

GIY 2 IS—F A FEA—2 &Y 25—k A JEA— 3 @ 7o by —TdiT— 1 ®7DQF§§N—WNUM2“

i oA WEANET, Ak, d A EFEOECL SITNETANRT ERe by T RIS v—Tua, 707 Y M3FA0vdy bTEELET,
(EZbvELTSETEREREELLD, ) Fori—F o TERHET, N—DIRTIHALET,

63 Pouring damper oil: € Pouring damper oil: #Mounting front damper: éMounting front damper:
Pour damper oil. Pour oil full as shown in the Insert damper bush then front Fix it with M3 nylon nut.
{(move the piston up and down photo then close damper cap. damper to pivot shaft in order,

to get rid of the air.)

5 UN—Efw b (5w : , L MBXT A4S EVTER By
dampefdpivot (Bag—8 Lo T M3x14) tapping serew (BagieB

T bEF S FORFT

&oox bﬁr‘yi‘{rjb‘— 3 gy 7o bﬁ?"/!wﬂiﬁlj;d

@7 o MR
7o S—ll, Fri—ERy bEFUA—IANE MIFAovFy PTERELET, MIX14& o EVTEXRTEELEY,
L =2 FAICANRET, RF4wo bOPMBICERLELED)
E)Mounting front damper: gdMounting £front damper: ¢dMounting front body mount: @Completed view of the front
Insert damper pivot to damper Fix it with M3 nylon nut. Fix it with M3 x 14 tapping side.
and then into damper stay on screw. (Be certain to confirm
upper side. the direction of body mount)




& s—X5—  (cH

e ¢E%ZZ(_mEnmamr¢)
rear damper stay(Ba “ GRS ; (photo- right side}

damper end "
(Bag—C)

damper enci plate
Y& =R T — ORI} T - 1

_ - " S (Bag=C)- e o

‘ @YY v — ORI — 2 @Y & s ORYS ~ 3 @ 4
YPpF -7 —EMIX 1 25 o EVTERATR Fun—I v Ry vA—ERy bEELET, &ori—x v RS- FOEORICAR, R. L. #uTET,
HFET, M3 FA0vFy b TREHTET,

@Mounting rear damper stay: @Mounting rear damper:
Mount rear damper stay with Insert damper pivot into
M3 x 12 tapping screw. damper end.

@ Mounting rear damper: #@Mounting rear damper:
Insert the rear damper into

Assemble right and left.
the hole of the damper end

plate and mount it with
M3 nylon nut.

_@Eﬁuﬁmr?;

e ) DA L THAH—OW
wing: stay:: (Bag D) w:.ng support

(Bag D)

E x ' - ARPAN b"ﬁﬁ[C&‘UETo
dampe pJ.vot (B2 Oanl), It can be installed wing ahead

= . HERETREY : MPP» by using these holes.
17} @ . DU Y o —DEFF— T B4 5 2T —DH — 1

M3 X128y EVTEIATUVHRT—LIE  FUN—ERy bESVNA—F4 0T, UPFVi— MIFA0VFy FTRHTET, DA LT R—bE, DA VTRF—OARIC

HET AF—CiBLET, ANEY,

@Mounting rear damper:

@@ Mounting rear damper: @Mounting rear damper:
Insert damper pivot into damper  Mount it with M3 nylon nut.
cap and rear damper stay.

Mount it with M3 x 12 tapping

@Assembly of wing stay:
screw to the rear sus arm.

Insert the wing support between
both of wing stays.

10—



Mix12EZR
(D&

MAXT1 2% EVTER (0w
M4 x 12 tapping screw.
L (Bag—D)

qVppd 2y o EVvTER
M3x12 tapping screw.
‘ . {Bag—D)1

(D%

GA TR —
wing holder
(Bag-D) : O g
@94 25 27— OIS — 2 A YT RF—OA ~ 3 @A VT X7 ~DmIF — 1 @04 ¥ 27— OIS - 2
HHHOEREANSE, BEEROET, M3 X12brZZAERTIMATET, MaX12%yEyVERTIMIET, M3 X1 24w TERTRGITED,
(BEGARTY ., ARbERCEITEY, )
@ Assembly of wing stay: @ Assenmbly of wing stay: éMounting wing stay: Mounting wing stay:

Decide an angle when inserting Mount it with M3 x 12 screw.

Mount it with M4 x 12 tapping Mount it with M3 x 12 tapping
screw in front side.

sgcrew. S5Crew,.

(It can be installed in same
way for the opposite side.)

Zh—VH—F
Stone guard

(Bag—e) Ll

QUrEeREm | @ b—H— K OIF

7535 U —ORAd - | &%y 7 U—DId
AT aYDAD—5 | X b2 H— R LT OBRT (H=D= 5 FEROEE) ) (Hz=B— 5 FERDIEE)
EYUDIFTET, 2 2mRA bE 2 0meRZ b (AISISEE) & BT —F ALY T4,
M4 X125 EVTERTIHTET,
@ Completed view of the rear Assembly of stone guard: @ Mounting battery: ggMounting battery:
side, Install optional AD-51 stone guard (In case of SUM 3 type nicad batt.)

(In case of SUM 3 type nicad
Install 22m/m Post and 20m/m batt.)

post with M4 x 12 tapping screw. Affix double sided tape
*EBBEROBA 6D — 2BBUTTE0Y,

refer to@:o. when using batteries

at this stage.




M4x12. -
59 EVTER (W
M4x12: tapping’

sided tape.
€4y 5 U —OIHT— 3 @gsXw 7 U —OmYHF— 4 &3V 5 U — DI — 1 0¥y 7 U —ORR T — 2
(B=RI=5 FERADES) (H=8—7 FERDIES) (45 0mAhREE 0 0mAh=5 FEROBE) (45 0mAhXIZ6 0 0mA h =7 FEROES)
N7 —EBSFES, FABBYA LS o TTRDAITTFSLY 2 2mRA FE2 OmAR ¢ (AEICEE) FM4X @E—TEFBEVET,
124 9 By FERTRAGET.
@Mounting battery: g@Mounting battery: g@Mounting battery: épMounting battery:
{In case of SUM 3 type nicad batt.) Tighten it with nylon strap. (In case of 450mA/h or 600mA/h (In case of 450mA/h or 600mA/h
Install the battery. nicad batt.) nicad batt.)

Install 22m/m post and 20m/m  Affix double sided tape.
post with M4 x 12 tapping screw.

/S 5 U —OHEfHH — 3 @<y 7 U—DBU — 4 @y T U—RAS— DR 1 6/ 7 U — I~ ORI~ 2

(4 50mAhXIZ6 0 0mAh=h FERADES) (45 0mARIILE 0 0mA h =7 FIEROIES) 2 0mA R FOTICRZ h RR—H—EANTRYAMA M4X1 2 EVTEZX M3 X1 459 EVTER
Ny FU—EEUHTET, FA AR LS o TTHROH/FTTE FET(F T3 vO R b—vH— FERMAITSEE TEELET.

[FFETT. )

@)Mounting battery: gMounting battery: g)Mounting battery holder: @Mounting battery holder:
{In case of )450mA/h or 600mA/h {In case of 450mA/h or 600mA/h Put post spacer under 20m/m Fix it with M4x12 tapping screw
nicad batt. nicad batt.) ost for 1 tallation. and M3x14 tapping screw.
Install the battery. - Tighten it with nylon strap. P Lns T pping

(not required when fixing
optional stone guard).

-1 2 —



MIXT459EVIER (g
M3 x 14 ta.pp:.ng screw: (Ba_g F)

" ‘servo holder (Bag—F

@I H—AREUT T — 1

A BF v EOBEORRCT YD v —REEhDE
%ﬂ—ﬁmw?—\M3x14ﬁyEyﬁﬁzfmﬁ
&

@)1/3_r&—#1ﬂﬂi 2
PRI T ATy L2 HEHOTLSIES, HiDBSEIC
FRLTTFSLY

g3Mounting engine control servo:
Mount servo on the position as
shown in the photo with sexvo

holder and M3 x 14 tapping screw.

geMounting engine control servo:
Be careful not to tighten to
much for the servo with rubber
bush.

F :
Servo: older (Bag F)

MSXI 49)[20‘/9“55( (Fa‘z) &
M3 b 14 tapp ng: screw (Blata .k

"'servo holder (B: gk

DRFT7 Y Y —ROBUT— 1

AAF o FOBEORIBICAT 7 ) »7H—#H%E Eh
S LH—FKARNd — M3IX1 459 EDTERT
T E Y

@Mounting steering servo:
Mount servo on the position as
shown in the photo with servo
holder and M3 x 14 tapping
screw.

GBRF 7 U T —KORT—2
H—RIET LT w ¥ 2 AT BIBE, FHOBEC
Jf-t'fs {J-(—Fé.: L AN

@Mounting steering servo:
Be careful not to tighten too
much for servo with rubber bush.

Y E (P

E=—l7—F rubber band
plastic tape {(Bag—-F>

@Y —RETIIH

@ L 2—/ S—DEHF — 1
AT T T Y-k

T wt—RERMH R,  (Zvh N T U—(EROIESE)

@ View of servo installed:
Photo shows that steering

Mounting receiver:
Put rubber band on/around the

@b SO — 2

(=0 B BNy > U —EROIBE)
Lo R—lC T by RN EC— 5 — T TEE A 15 o FHCEHORE TR TS,
3

Mounting receiver:

@ EBERDBED L & ——ORA— 1
T w7 R BT — T EREY F T

@in case of battery:

(When using nicad battery)

Affix double sided tape on the
Mount it as shown in photo.

servo and engine control are batt. box.

installed.

receiver and tape with plastic
tape.




DEERERADIEED L & —/ —OIRfHS — 2
Lrr—s e ST 2 ARG Y AT T LV FEH
i, Eo—NF—7TEE2TY,

@In case of battery:

Put rubber band on/around it
and then tape with plastic
tape.

DT READBADL s DTS — 3

TaNY FEAAT 9 FICBLET,.

@In case of battery:

0 3 \_Z_ |‘ 30!!1,_/_

@®RA DT F AR FOA

AHAF 9 FORFTY o FH—HOgHM4e X1 2%

w BT EZTHMRITET,

@ Fixing mecha. deck post:

Mount it as shown in the photo. Install it with M4 x 12 tapping

screw in front of the steering
servo.

. screw included in the! radic

@ —r—2A » FORA
T —REIIEH I E T,

@Fixing receiver switch:
Install it beside engine control
servo.,

@7 7+ RIS — DR — |
A NF T OESDEHICMA X 1 0 EX, M4 FA
avFy b TN FHS7 V7 HEERLET,

Fixing antenna holder:

Fix it with MUx10 screw and

M4 nylon nut on mecha. deck

as shown in photo. Get an-
tenna wire through from under-
neath.

@F v 5154 FOHT

o e

ForFRATET TR —(GBRLTEEEY ..  Y—ROU— g 24 o FOU— FI,
RATHEIBIHEE. 7Tty —%, AVFE ERU- BBEOBRCERTREEEL & D,

ETHEIAT, BLPELTTFSY
Fixing antenna pipe:
Insert antenna pipe into
antenna holder. Make it a
little smaller with pliers
when coming through.

Wiring:
Bind in order lead wires as
shown in photo after wiring.

S

D) ks = & DR
ATV TR L, 7y EETHRCLY 74D
BEHEETEET,

@ Adjusting fuel tank lid:
Make it tank 1lid rest inserted
by turning hook.




(G5O
Ry —
tank holder

(Bag—-G)

(DEELS = 5 OBfF — 1
LT Ly ORI —Em L ET,

@it Fixing fuel tank:
Fix it with tank holders.

MIX18%wEVYER (g
M3 x 18 tapping screw (Hag—0)

RS v o Ot — 2
MIX1 82w EVTEREY v ORAYT—IEL
P3-0UTEMICIdEd2 8mR R b ITERM T
Fd, (2 8mR MIEENHAIOTEELTHE
&ty )

M Mounting fuel tank:

Screw M3 x 18 tapping screw
into 28 m/m post through tank
holdex and P3 O-ring.

AR ZA—H—(G®
post spacer (Bag-G)

BA DT » FOEMHF~ 1

BELY 5 FO 2 Smik X PO TFICHRR b RA—H—
(Z b—H— RKEMfFHBE, R 2 AN T vy—i
RICEEFT,

@ Mounting mecha deck:

Put mecha deck on the chassis

after post spacer is inserted

under 28 m/m post.

{not required when fixing stone
guard).

Mit x 1 258
M4 x 12

@A HF » F ORI — 2
Iy —HEONIcMAe X 1 29w EVTERSE
ANBEELED,

{®Mounting mecha deck:

Fix it by inserting M4 x 12

tapping screw into the hole

beside engine control servo.

M3 X149 5 EVTER
ix 14 tapping screw (Bag—F)

.

tapping- _

@A HF o F ORI — 3
3 0mRR R FIIMA X § 28 5 EVFEZT2 8m
KRR MIMI X1 45w EVFERTEELE T,

@Mounting mecha deck:
Fix it with M4 x 12 tapping
screw under 30 m/m post,

M3 x 14 tapping screw under
28 m/m post.

H—Ud (S)mm
ATFTFU y.b“n‘y K ball 1ink(S) (Bag_(H}
s HED
steering rod 5 Ao
¢3X31mDw F (um $ 6 7SR

6alumi kall
$3x Nmﬁnroﬁ@agmm ¢ (Bag—H)

¢ 3 X5 0moy F(HED
¢ 3x 50m/m rod (Bag—H)
r' T 9mm

~

By —F40y K
center tie-rod
Bvy—F1oy K, AF7U w0y FOET
mR—IU T (S) I 6 7NIHR—ILEAN
3¢ X5 0may FIZRCAKET,
AT 7Y S oy FIEARET Y —RICKYERSHE
buEd,
(yAssembling center tie rod

and steering rod:
Insert ¢6 alumi ball into ball
1ink{S) and screw it into 50m/m
rod. Steering rod will be change-
able in length depending upon servo.

ey —&A0y FXF77Y 270y FORMFT— 1
H—E4—R., LOLCEYY—FA104 K #
HEAN—R, —HR~VOTFICZAF7Y 50y
FERMTET, AFT7Y Y Y—RO=a— S
EHULZAT7U ORI FHE L TEEHOMEICH
FHCHICULT(EELY,

@) Assembly of center tie rod
and steering rod:
Install center tie rod, servo saverR
on the servo saver RL and instail
steering rod under servo horn.
Adjust the length of steering reod so
that it is installed at the angle as
shown in the photo by keeping
steering servo neutral.

@t
Y—RA/"—R. L, y—RAR— ERIITENTE
M3 FA4ar+y P TEELET,

W Assembly of center tie rod
and steering rod:

Fix servo saver RL,
with M3 nyon nut.

servo horn

-1

5_



(JE)
LAXT12XT1Duwire—
6.3 x 12 x 1 washer

:63 12X19j/+muw—4§_ (Bag=J)
6.8 x 12 x ] washer
(Bag~—J)

B t adaprorie . S flviwheel (Baa-)
@75 A A — OB~ 1

) 7 A KA ~ IO — 2 @7 5 A A — DT — 3 BT S A A — ORI — 4
BHORREERLET, TUSYDIS U e T Mo TSARA— RCTISARA—Ib, 6.3X12X1  TSARA—IWAR—Y—FETS5A¥—
BETE, OS2 1 EX—BxrIviEiFR L‘CL&?’O Fou bMIld 0SZ1RF-BRAD ARA— = FI¥TI—EANET, Ty bp—, TS g POIEICHY BETIEEA 0L yFOIR10mm)
IS5 LA — b RR—H—HA>TLET, 0S 2 1 EX—BI VU UEFERAYTEAIL 739, RIF R H L ETEHONTET
YOS — 8B ISARA—NARA-H—RFEHLTTFSLY Mounting flywheel: @Mounting f£lywheel: @Mounting flywheel:

Insert flywheel and Insert flywheel, 6.3 X Hold flywheel spacer
. . adaptor into engine 12 x 1 washer and with a pair of pliers
Fly wheel spacer for RF-B is included in the kit. Cross wrench(opposite
We recommend you to use S-8B flywheel spacer(option) side 10m/m) or spanner.
when using 0S 21EX-B engine.

'clutch bell:
(Bag J)

== RIRT YT IR
needle bearing
(Bag~— J)

@77 J'?"V:L—UJ’RH_L B9 5 o F 2 o= OWTF—1 BDYS9F v a—ORFT—2 @7 S o F<NOEHT— 1

95 9FRTYVIET S 9 F L2 —OEOEEIC 25 uF Y a—E TSR, —LOROBHEICIT ¢ IEUVITEIVIVFy FOBICANEY, XTIy Moz— FART Y Y TEANET,
ELAKET, (ENBBRIBUTIET, ) FET, (g_——)mwj'u YR T REE>THEERL
& o

@ Mounting clutch shoe: @Mounting clutch bell:

Insert g 9E ring in the groove insert needle bearing into
position as shown in the photo. of engine nut. engine nut.

{ Do opposite side in the same (2pply the grease to needle
wayo ) bearing.)

@assembly of clutch shoe:

@Mounting clutch shoe:
Insert clutch spring into the

install clutch shoe as shown
in the photo.




BUEUSS (g
¢14E-r1ng(3ag _

.vaimwmﬂﬁU 3
L PEV VRIS POFICANETD,

@bv J$«)bmﬂi{1lj‘ 2
ST ZwFRIEAN. X1 2X1Durp—%
ANET.

@ Mounting clutch bell:
Insert 5x12x1washer into
clutch bell.

@ Mounting clutch bell:

of engine nut.

S LM 1

Bz
ITUOU MRV SR EY, Ty
Ty FFEICM 3 o 023w REER LSS T

o

BMounting engine mounts:

Insert ¢4 E ring in the groove Install engine mount to the

engine. Tighten it by using

M3 nylon nut under engine mount.

@Iy bORMHT— 2

TP eI Ty FORMTER EOBE
< ‘QL \GDE-LE-C."?—O

(T T URAITBIC, BEEELET, 6.0 8R)

@ Mounting engine mount:
Engine and engine mount should
be on the position as shown in
the photo.

(Re-adjustment should be done
when mounting an engine)

@+ T Ly —ORE

@7 R—b RORHT — 1
Fy Ty —OfEE 0~3"HTEELIT,

TR FIZL U O U RRERE I CER LET,

@) Angle for carburator:
Angle for carburator should
be 0 - 3° .

@®Installation of manifold :
Apply silicone filling to
manifold slightly.

Il F O — 2
M3IX12%%9TERT
AR FEITITE T,

@ Installation of manifold:
Install manifold withM3x12 cap
screw .

BEVF 4TIV ORE
FTYavDS—BATSARA—NTTTH—,
RIS—BETVE-RTFAHRA~N, S~18B
%E:F‘J" —ZFASSY&MER U THEGERTES; T

-]
@#In case of Mondial engine:
Assemble as shown in the drawing
by using S-BA flywheel adaptor
{option),S-8E one-pilece flywheel
or S1B exhaust ass'y.




B/ /509 LTS VAEOIBS asher 2 @xvU oMo @IV VORMAIT -3

AT avDS—8CTSARAN, S—1A (Bag=J) ZR—F & TS o FAOEEHNELVFERZEL N30 v ahRE b v I VERRLEY,
THEJ=R A TEERALTTSELY, @I///Qﬁi{ﬁb‘—1 ¥4, RA—FFELEHTIT o FANERL, PL
SENDTERELY, T U UERMITEY, HEH BB T o DUEBELEY,

AN—F I T e FUUE, FrERRLITHER LU R

T U ORRIEE AR LT IS0,
@Equipped with NOVAROSSI Engine Mounting engine: @Mounting engine: ® Mounting engine:
Use option parts, S-8C fly wheel Engine should be mounted on “akelsu": spur gea:l& cluten bell Fix the engine with cross
and S-1A. the holes as shown in arrows. are locatsc corres Y 11 untal wrench.

gear and turn clutch bell until
engine will rest properly. Adjust
positicning engine with gears only
connected properly.

2¢Rbyit—(km

24 stopper (Bag—k)
20w pALIN— (k8D
throttle lever(Bag k)

wﬁ%m

’ :1:.):!/:1 w Hks?z)
engine: control
. rod (Bag—k) -

M3Xl 25’)12}9&3( ) R Bty 3 : @ Bé‘ ) . #-D_
R ME X ] 2 tapping screw (Bag—k) _ S : : ey |3 - s Foo
N R b - : - ; . : " [l x4
3mmA BR T (k3D -1 ) BN _ Lzt TG

3 t (Bag—k) (Bl oK) I |Bend the brake 10mm
o 3mm set screw(Bag—k e v i : {9 lever as shown. :

@zvav)ur—v-1 @zravyy—I-2 @7 b— =F w\—mmw— 1 @F L —% L — DR — 2

Lo EELES, RO - LTTFEY To—FLA—EMIXEF v »TRTY 2— TS 2”6/%* P""?gg@ggﬁkr géﬁmimyzé

Toavny M SEORCETR- TN M3 X128y EVTERL HEBMENS 3 ET CAT, 3y — S OPLHREFATICRSHC TL—F 11—
= IFMELTTFSL, T—F XU 7 o~ b—h

EL 1/ 2ERERLTT a0, (ot BRI, T ULl CIELTFELY,

@Engine control linkage: @Engine control linkage: Installation of brake bar: @Fixing brake bar:

Use above parts. Link as shown in the photo.  Install the brake bar with Push the brake bar toward arrow.

When brake starts to put on, bend
brake lever so as to be parrel to
center line of chassis. When the
lever touches rear upper plate,
modify brake lever by bending.

M3 x 6 cap screv.




3mmAf BRI (k%D
3mm set screw (Bag—k)

$2Twp— (k8
¢ 2 washer (Bag—k)

B WWW _ v 4
Cuml CRATY T (kD
ij"lj w4l spring
spring (Bag—k) | (k80
(Bag—k} § @2 bwsi—
$2R }~ w28 (ks |* ¢ 2 stopper
¢ 2 stopper {(Bag—k)

R e T
brake lever (Bag—k)

Fr—Foy K k®
" brake rod (Bag—k)

@jv $U/7m'ﬁ1 @TL—%y ir—ui— BFL—F ) whr——3 BESF 4TI I OES

TL—F 0y FEEROBCHITEY, TL—F0v P2, LOIRFECANTOEET, Y- Il F—F 0oy K& ELraVOy FEY—ROGEICEHETHISMTL
(A SROBRS I —RICKYEDLYET, 2 A o N—TEELET, FL&EDS

@ Brake Linkage: @ Brake Linkage: @ Brake Linkage: {# Example:

Bend the brake rod as shown Insert some parts into the brake rod Insert brake rod into servo In case of Mondial engine.

in the photo. (A)should be in order as shown in the photo. horn and fix it with Modify the brake rod depending
changed depending on the ¢ 2 stopper. on the height of engine control
Servo.

rod and servo.

Cmuffler rod(Ba

(gl 7—0332411‘}-—- 1

@/ 130w P E DRSS

77— DR~ 2 @727 > —OmfHI—3
R s, ¢2xIECy FEFERLT Y770 FEEEOEICHITM4 X 1 2 ¥I75—0u R, 7 5-ORSICEHETHTM YVIVASFvIS—FEAN ¥75—0w FE
BfFET. EREMAFAovdy FTRRBLES, TLTTFEL, (BHEIESC—-3v75—0D8) T75—ONRLET .
Za— b B U v FEAN, FAOVR
My TTEBRLET,
@ NOVAROSSI Engine @ Installation of muffler: @ Installation of muffler: @Installation of muffler:
Fix with ball link & ¢2 Bend muffler as shown in the Bend muffler rod to the length Insert muffler into silicone
screw rod. photo. of muffler. (Photo: in case of pipe and insert muffler rod
Fix it with M4 x 12 screw and ©SC-3 muffler ) Insert silicone to the hole.
M4 nylon nut. pipe on manifold side and fix

it with nylon strap.




AmAERS
| 4mm set’ screw

s o S e

el
¥/4fuel

e S5-1F exhaust S T = g :

@~ 7 7—OFT—4 &2 5—ORfIT—5 BEFENT 75— ITOES LU 3 VF o ORMHT ® 75 Y —F—OR

T IS5 ABRDAETRCTEELE Y. vV f b, M0V b5y S—1 FIFJ/—X b4 T% LyanFa—7 (GE) LML Froiv— x2UrORERUERAFICHITT
ITEELE T {EOITHTE T, L ED BEOBRCETTE T T U—F—(GEERA) TRUHIEY,

@ Installation of @Installation of @Standard muffler & Installation of silicone ®Installing air

muffler: muffler: Fix with S-1F exhaust tube: cleaner:
Fix it with set screw Fix it on silicone pipe puffier. Install silicone tube as Install air cleaner
attached to muffler. gjde with nylon strap. shown in the photo. as shown in the

instruction manual
for engine.

DU Vr—SOME— 1 (74 FY T OB @Yrvr—UOmEE—2  (TVIAVN/OH)
T U vORERIEECRH Ny Ty — RS LK TORORA  FTOROTvaVAT 4w 0 ENICUEE £+
yFEAN= 2 — bIMREELET, 2 ¢ 2 b o/ \—DEEEEE LT, HRBUTEBHIC Y—Ak— v OROUBEEZ TR L TFE0,
BUOMEBLTDHICULEY. TLr—F I8\ TUORL BT,

(DAdjusting linkage (in case of idling)- 1 (@Adjusting linkage - 2

After adjusting carburetor as shown in (When engine control - 'high' position)

instruction manual for engine, turn on Adjust it by relocating hole on serve

switch of radio & keep it neutral posi- horn for carburetor to be cpening fully.
tion. Adjust ¢ 2 stopper position as

shoun in photo. Brake is not operative.

Fa

@Y r—UORE-3 (7 L—Fmr)
OOV IV AT 4 v 7% T L—FIE UlcEs,
TL—FhEh 2 ¢ R b o N —OEBTHRELE D,

@ Adjusting linkage (in case of brake)- 3
When engine control stick turns to brake,
adjust brake operative by ¢ 2 stopper position.

-2 Q-



BREEHTER

: R

@)% A FDILaIAH

KA —EE A P EIIEIAHE T, KA —ILDHEICS
AFEL>DY ANTFE,

@ Expected completed view ®Fitting of tires:

Insert the wheel into the
tire firmly,.

@% A FOHS | ® )
BRERERITY A PERAS — SRS LET, {13:% ;»n:ﬂ DA ERA —ILOABEAHE TR

# Gluing of tires:
Glue tire and wheel together
with 1 second glue.

@Fixing wheel:
Match the hexagons of wheel hub
and wheel.

@A — DRI — 2

@WoA 2 TmY KT 4 IRy
1 Ty 7 AL »FRIE. RAXFTHAHTET,

By bSAVITHELN, Ao F—ONH SIS THmRY
k- 2
Installation of wheel:

Tighten it with 17 m/m
box wrench.

@Cutting out wing & body:
Cut them ocut by cutter or
scissors.

CRAFUTF—JIEETTRF T Uik, RYA—
RR— MRASHTRELET,

@Painting the body:

Paint it with paint made for
poly carbonate after masking it.

@YRF .« WfHF
R4 EVTIrpiELbdEd,

@®Mounting the body:

Mount it with body pin in
3 places.




PE~0U Y (oW
P6~0~ring (Bag—D)

P&§—0U T OE
P6-0~ring
(Bag-D)

3‘6&:4:9!‘3]317'&1 v T RRE
HETREICIR U E T,

Using the PRO STARTER
{option} makes the
engine start much
easier.

6 Eeugjb(oa)
4

. —rlnw g 1.5V battery g2
@94 VT 1 @4 TR — 2 @ ¥ EE - | @xvUviRB-2 }
DA DTRF—ICP 6 —-0UVTE A VTEANICHE. EOLICP 6 -0 S rioEAN, EORTERCEY /SR b ii;i;ﬁﬁiﬁﬁ@g%ﬁﬁgj;’L"fé;ﬁigﬁ‘;%%&
ANET, YT EANGGE Y I TEELET, d8Fd, FrFLy—id 74 FUDITRBICHDIZEE pogimseTraly 74 KU » R CRAMEES tck, 20
BRLTTE0Y, én z ;t&m:?éaxwvmtﬂwma W YRS
: . : . = &£T
@ Mounting thfe wing: ®Mounting the wing: @Starting engine -1 @ Starting engine -2
Insert P6 O-ring into Insert P60-ring after Pour fuel into tank and heat the plug

Rotate the starter toward arrow.Push it on fly wheel.
wing stay. installing the wing by connecting wires as shown in photo.

Read thoroughly the instructions. Drive your car after
and then £ix it with Make sure caburetor is on idling posi- brake-in being done well. Open throttle slowly after
$6E ring. tion. a long time r"otation on idling position as tends to

stop by opening so quickly.

A=y
BalllLink s

# 3X5 0Oy K
&£ 3Ax SO0m/m reod

: : P \'J v -
: S ! T i Gt : : : # Link Ball
D7y b ¢ X5 —ABOHEE- ®7n/}~$+z9——ﬁ1®£§ 2 @r—A v, =7 FOEE @tr HEA—OFER
15" QIFERR—H—ETOY F7 9—F7—4L0D 20" OFEERA—H—Faifillc 2HANET, A=Yy (L) £EL, BEERATRELET, Y42 00257V I EFENRDAIL. AD-26825~
HEICANE T, 10" DIBERA—H—EFHHIC 2BANET, :z{#;jférr« LJO'uéLb L%oia%%ﬁfn;_t{ ?&wm-
. . . . DIV Yo . —37 FAT lj
M adjustment for the front ®Adjustment for the front @ Adjustment of toe in and ;; ﬁ}&ﬁamguﬁg:bﬁgu‘, ek
caster anglen: caster angleo: toe_! out: ) {@ adjustment of servo saver
In case of 157. In case of 20°. Adjustment will be done by For those who like quick steering,
Insert spacers in front and Insert 2 spacers in front.

turning ball link(L)
rear of the front upper arm.

we recommend you to use AD-26 Center
I £ 10° Connecting Rod and connect it to
n case o . lower side of servo saver.
Insert 2 spacers in rear,

Don't overtighten servo saver spring.




(D?n/h#?/ﬂ—ﬁm

| @YU F s (DR

*ﬂ747(—13)m1747(+13)®%A U7 un—7—ATY P THRELET,

YhFTurn—hy T OEEE FROBET
?wﬁ~7~AmmﬁH$?1

Gadjustment of front camber ®aAdjustment of rear camber:
angle: Adjustment will be done by
In case of negative (-1.3) turning rear upper arm end.

In case of positive ( +1.3 ).
Install the front upper cup
in the direction as shown in

the photo to the upper arm,

SASSEMBL E

Oy,
TOEEELET,
(BHEIIUFTY, )
(HhAdjustment for the spring:
Spring adjustment should be
done with attached spacer.

@a:ﬂwﬁ?ﬂwﬁﬁwbnﬁﬁ
HRefSyaA—4— (F%) SANTHELED,

7 Lo
@z?uzbmﬁﬁ
JPRABROIA—H—iZLY, 27U

Back ‘Rush Sp.cer(Bag F)

& Conical Gear Back Rush
Adjustment

Back Rush Spacer (Bag- F) is

used for adijustment.

SlClCISICIS ISRt RS)

Zov k. UPFIFEY
DF /Ry T¥aA |
@5mmAERY
@1IXTXERTFULY
BM3IX2 4%y TER
®F 75— A

&Y ¥y

OISR U—Fv

OM3IX5% 9 EVTER

front rear diff. gear

front cap joint
5mm set screw
19x7x6 bearing
M3x24 cap screw
diff. case A

sun gear

planetary gear
diff. case B
conical gear

M3x5 tapping screw

OO0 6 O

avirEpRy 7R

OMAx1 My v ErTER
@FErRe T RN

@F w7 X(B)

@F ARy T R(C)

®) RAFEA (8)
E1IXTITXERTULY
QF Ry 22D
@trd—LaAvk (L)

front gear box:

Mix16 flat tapping screw
gear box (A)

gear box (B)

gear box (C)

bevel gear (5)

19xTx6 bearing

gear box (D)

center joint (L)

-0 g e



Rw X
OM4x16M
§ 9 EVTER

@Ry v 2 (B)
EFvrRyox (A)

rear gear box
Mix16 flat
tapping screw
gear box (E)
gear box (C)
gear box (B)
gear box (A)

29888 ©

2wy —F74y
Dewdy—Yaf b
@4mmAd ERY
@1IXTXERFULY
@M3IX22F ¥y TER
BF 7ir—AA
(Gl

DTSRI U—FF

@F 7r—2AC

@R/ —F ¥
OMIXGFy o TER

center diff. gear
center joint
Ymm set screw
19xTx6 bearing
M3x22 cap screw
diff. case A
sun gear
planetary gear
diff. case C
spur gear

M3x6 cap screw

Se8CeHeeEs

20V F7yTSA b
QrRA T

@xFU T

@1 AXTXERFYULY
@70 +FToTlS5A b
BMIXT kv TER
()= L4 ap¥
DQTIRNY T b

front upright
wheel hub
spring pin
19x7x6 bearing
front upright
M3x12 cap screwu
‘king pin

axle shaft

SICESICIZICHS)

Uy 7o lS4 b
DRA NS

@rTuHyEy g soft ¢1.2x1

@1 9XTXERTYLY oil piston

@Y7 v T4 b AU

BF ANy T b B 1.5%]
piston

rear upright #1.2 X2 aR%

@ wheel hub EXbY

@ spring pin S daton

@ 19x7x6 bearin b

@ rear upright

®

ESHML #1.2 X1 3w
E P EX R

axle shaft

hard #1.5 X2 3R
il Ex b2
5 RN ' & 1.5x2
*4 piston

Fur—E R+ oOEEEERSE

Fuo ML ¢1.5 Xt aRERFVEERALTHES,
FTHMLT, BURSHOY v ri—Tb¥ vy
OELVEAITL. hELVIOEZ YT ESHMN
FANEFERL, 75 MOBRTIERELOY

2 b TELA A NEER ULRANBRLTLES,

Kit includes ¢ 1.5x1 piston

¥hen you feel same hardness for dumper,
recommendable for soft oil with small
hole piston at rough courses & hard oil
with large hole piston at flat courses.




Contents of Bags

The Contents are subject to chanhge without notice, owing -

to changes of product specification and parts improvements.

Bag-03 Bag-07 Bag-10 Bag-13 Bag-17 ' Egg ﬁ
front upright assy =x2{|lower shaft front upper plate x1||brake disk x1| |center spring x1| front wheel x?2
rear upright assy x2| | normal screw X2 |rear upper plate x1!|brake pad x2| |spacer L x1| rear wheel X2
king pin x2| | lower shaft M3x12 tapping screw xU|{brake housing x1| |spacer S ®i| front tire x2
lower cup x2|| reverse screw x2| [M3x12 tapping screw x1||brake stopper x1|icenter shaft X1 | rear tire x2
s?l:eeif wasger xg upper shaft - M3x12 screw x2| | brake cam x1 §ticker ‘ x1
alumi washer p 4 rear upright shaft L x2 7 center diff. post x1 Bag—18 instruction manual x]
M3x12 cap screw x2 rear upright shaft S x2 Bag-ll : ’ brake pad . front gear box assy xi
M2.6%6 cap screw x6 fixing screw x2| |chassis X1 | rear gear box assy xI
upper cup X2 | bumper x2| | M3x18 tapping screw x2||4¥x16 screw XB! center diff assy x1
C-ring x2 8 MLUx10 tapping screw x2 Mix16 tapping screw x2| y3yg tapping screw x2
front damper stay  x1||servo saver-A x2 MUx12 tapping screw x1
M3x12 tapping screw x2||servo saver-B x2
servo saver shaft A x2 | LV Sl
Bag-05 servo saver spring x2||gpur gear <1 Bag-14
sgr"votsaver Spring ) M3x8 flat screw x4 ! ipear upper arm end x2
front lower arm x2 | jadJuster Xe | b
servo saver shaft B x2 rear upper arm x2
M3x10 screw x2
Bag-06 : Bag-15 :
front upper arm X2 rear lower arm X2
castor adjusting
spacer xi
Bag—A ¢ 3x31lmm rod S Bag-D servo holder IR Bag— | Bag—k
n X i -
ball link (L) X4 c:ifamper bush 2 wing stay x 2 Max12 tapping screw X3 O tenna pipe X1]| silicone pipe X1
ront body mount X| ° M3xl4 tapping screw X 3§
¢ 3x50mm rod X2 M3x12 tappingscrewx ||| Wing holder X24) 30mm post X1 antenna holder X1]| nylon strap X2
knuckle arm X2 damper oil % 1|| wing support X 2 P M4x10 screw X 1|] throttle lever X1
kmuckle armball X 2 b M4x12 tapping screw X 2| WM a—-G 4mm nylon nut X 1|| ¢2 stopper X6
3mm nylon nut X 2| NEE g—-C M3x12 tapping screw X2 M3x3 set screw X @
M3x12tapping serey d 3x12 screw x 4| | fuel tank ol Bag—J spring X3
re :r a:z'tgz)ar ; g P6-0Oring x 4| | fuel tube X1 " engine mount X2|| 2mm washer X 2
Bag—B Spacer 46 E ring x 2| | tank holder X2|| M3x20 cap screw  X4|| M3x12 tapping screw X I
spacer (S) x2 : P3-0 ring X2(| 3mm spring washer X4|| mMaw12 screw X 1
front damper x 2|, piston(l hole) Al Bag—E M3x%18 tapping screw X2|| 3mm nylon nut X4|| 4mm nylon nut % 1
L o isto i .5 i
:g:ggigsg § g ne way( lp Jl}oler; x 2| | battery holder x1 ggﬁzpiasiplng screw ;:g éi}fg}% c!)SlJ‘.:ron washer § g M3x6 cap screw X }
d : X i X
piston(2 holes)x 2|| oné way piston %gm‘“ post X1 post spacer x 2| | manifold X1 gggizerggntrol rod % 1
one way piston (2holes) X2 po‘;“:__‘ gg:zer i: clutch bell X1 {rake lever % 1
(L hole}x2 gne way washer X2 M4x12 Bag—H engine nut X1 muffler mounting rod X i
one way piston mm washer X2 p ball link(S) needle bearing X1
(2 holes)x 2| | damper pivot x 4| | tapping screw X3 ball lin X4|| flywheel spacer X |
3 1 t M3x14 tapping screw ¥ 1 ¢ 3x50mm rod X1 lutch sh :
one way washer X2 mm nylon nu X411 vlon stra 1 3 c.utch shoe il Bag—L
2mm washer x 2| | damper end plate x2 Y cap X1|| ¢3x31lmm ro X1|| clutch spring X2 ; .
X1
X M3x12 double sided tape x1 alumi ball X 4 dapt hexagonal wrench 1.5mm
pivot shaft X2 xL 3mm nylon nut X 3 acaptorx | flywheelX| hexagonal wrench 2mm X |
damper piveot X 2|| tapplng screw ol B 3 a—F M3x12 Screw % D 6.3Xx12X1 washer X 1|| hexagonal wrench 2.5mm X |
3mm nylon nut X6 rear damper stay x| 5X12X1 washer % 2 bedy pin % 3
¢ 3 washer X2 Back Rush Spacer ¥ 9 M3x1B screw X1 onm E ring %1
ball link (L) X2 mecha deck X1 4mm E ring X1




1/8 HAs AT s iE—-"ZHIL} R—VEXHiE

Ay ERBICFCARACY, FCCRUESMCT, MR TFEALLOHE, HUHECAESRLAAT
au, LREGLE - BRE - ARLL (HSST, EXTav, A—vRASUGTRALTEY T, B H
CEBRAOETRERITLE VA JRIFERE FLASTUSLARKRE BV EE (DFEHTT, L

BEERFOSRE. HABULrBEXEASL “HAT 0, WFNOFEARABECETFEALT. £ At CorIROECTAIC RACRG Orfroape | T2 THEMAVEHEMRETING TELM7-30-1663
& BHELATHRLAAT AL, RHE, EXEMOTHS200FEAOEBLBATT 20, X,
2,008 5 LB LEIHIMETT, WRERE - (25 - BS - RESS L TMELTT S0,




